
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA      ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB    TI

147081      ASTM A 283 C 0000              0 .166    0 .410    0 .010    0 .006    0 .130    0 .020    0 .010    0 .030    0 .003    0 .043    0 .002    0 .001    0 .003

246800      ASTM A 283 C 0000              0 .171    0 .430    0 .013    0 .008    0 .110    0 .020    0 .020    0 .020    0 .004    0 .042    0 .002    0 .001    0 .002

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    L .ELASTICO      R.TENSION       %ELON.          T.ELONG.         DIR.

147081          3010            99200752        0 .3125           49.646(KSI)      65.923(KSI)      26(%)           8                90

147081          3020            99200762        0 .3125           48.310(KSI)      64.615(KSI)      25(%)           8                90

147081          4190            99220861        0 .6250           40.534(KSI)      60.592(KSI)      29(%)           8                90

246800          4010            99220881        0 .6250           42.350(KSI)      62.586(KSI)      27(%)           8                90

246800          4020            99220891        0 .6250           43.382(KSI)      63.120(KSI)      28(%)           8                90

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ESPESOR(Plg. )    ANCHO(Plg. )      LARGO(Plg. )      NORMA                           PEDIDO          PARTIDA

147081          4190            99220861        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

147081          4190            99220862        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

147081          4200            99220871        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

147081          4200            99220872        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4010            99220881        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4010            99220882        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4020            99220891        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4020            99220892        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4030            99220841        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4030            99220842        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4040            99220852        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4050            99220931        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4050            99220932        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4060            99220921        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4060            99220922        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4070            99220901        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4070            99220902        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4080            99220911        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

246800          4080            99220912        0 .6250           96.0000         240.0000        A-6                             0000061003      000020

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

147081          4190            99220861        1000599935       100000534

147081          4190            99220862        1000599935       100000534

147081          4200            99220871        1000599935       100000534
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA          PCHON.          NO.PLACA        ENTREGA          PED.CLIENTE

147081          4200            99220872        1000599935       100000534

246800          4010            99220881        1000599935       100000534

246800          4010            99220882        1000599935       100000534

246800          4020            99220891        1000599935       100000534

246800          4020            99220892        1000599935       100000534

246800          4030            99220841        1000599935       100000534

246800          4030            99220842        1000599935       100000534

246800          4040            99220852        1000599935       100000534

246800          4050            99220931        1000599935       100000534

246800          4050            99220932        1000599935       100000534

246800          4060            99220921        1000599935       100000534

246800          4060            99220922        1000599935       100000534

246800          4070            99220901        1000599935       100000534

246800          4070            99220902        1000599935       100000534

246800          4080            99220911        1000599935       100000534

246800          4080            99220912        1000599935       100000534

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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